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Client SHENZHEN PKCELL BATTERY CO., LTD.
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Samples Description | Li-polymer battery
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Model/Type
BS54

LP785060

Shenzhen NCT Testing Technology Co., Ltd.
] B v s I AR R A E]
Testing Laboratory
. 1/ F, No. B Building, Mianshang Younger Pioneer Park, Hangcheng Road,
R \ J 4 v b

Gushu Xixiang Street, Baoan District, Shenzhen, Guangdong, China
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I . SAMPLE DESCRIPTION £ &L ik

Lithium Battery Drop Test Report

Product Name

P AR

Li-polymer battery
WS

Sample
Model

S

LP785060

Manufacturer

HEmA

SHENZHEN PKCELL BATTERY CO., LTD.
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Address
it

2nd Floor, 4th Building, Meitai Technology Park, No.1231, Guanguang Road, Osmanthus
Community, Guanlan Town, Longhua New Area, Shenzhen
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Trade Mark
HibR

Cell Shape
B TEAR

Prismatic

TRAEFZ

Packaging
dimensions

W R
(LXWXT)

(385X 260 % 200)mm

Nominal
Voltage

PR LR

Rated
Capacity

VR

2500mAh
9.25Wh

Battery
Number

b =

200/PCS

Gross weight
per package

R EE

Net weight of
batteries per
package
R
R B

8.6kg/packing

Receiving
Date

el H B

Jan. 21, 2019

Completing
Date

SER H#I

Jan. 22, 2019

II. STANDARD #5#

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”
Model Regulations (20th) special provisions 188

e E (T ER RS EN HVEET) (Rev.20)FFEHIE 188 3K
Section IB of Packing Instructions 965 of 60y, DGR Manual of IATA.

IATA (Sl s Y (60 fi) BB 965 & IB &= 1.
Special provision 188 of INTERNATIONAL MARITIME DANGEROUS GOODS CODE

(Amdt.39-18)
IMO (EFriEE G Ry (39-18 B HFFkNE 188 &3k

M. TESTITEM M55 H

1). Drop test BEEMIR
2). Packing weight test )35 & &3

IV. TEST METHOD it 757k
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The package of batteries is dropped from 1.2m, Stimes per package. The test floor is
concrete floor, each package is capable of withstanding a 1.2 meter drop test in any orientation
without damage to cell or batteries contained therein. Without shifting of the contents so as to
allow battery to battery (or cell to cell) contact and without release of contents.
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V. TEST APPARATUS & {x 3¢

Calibration Date
/Due Date
e B R AE

Drop test instrument 2018.02. 03
GX-6050-A

sl e 2019.02. 02

Serial No. Name of Equipment

B BE LR ULhs)

NCT-013

Electronic scale 2018.02. 03
B TAT 2019. 02. 02

NCT-070

VI. TEST RESULT kst &
1) Drop test #i& )i,

Drop position Test status Conclusion
BRTEALE W AE O YA
Front Without damage packaging Pass
B BB R G
Bottom Without damage packaging Pass
JEEH BB R G
Angle Without damage packaging Pass
G L E B GXi
Side Without damage packaging Pass
e BB R G
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Lithium Battery Drop Test Report

Without damage packaging Pass
L E B GXi

2) Packing weight test £, 5 &l

Test item

WATH

Weight & & Remark

(kg)

Packing weight test
AL E SIS

9.8

Photos M /)T

Samples #

Q
<o
o
Lo
Q.
=
o
lap)
o
o™
o
—

. '-mlir’i,uw

|"" LA m’ Il |

ol OZ 0€ Ov=22._0970. 08 06

)¢ O OF 0G 09 0/ 08

: ; i ‘HH‘IIM‘IH |H|‘ Lt
ww Ol 02 0F OF 0S 09 OL 08 OBOO[

Package H#: (Tig)

Report No. %545 NCT180521075B1-2
Hotline: 400-886-8419

Fax: 86-755-27790922

Page4 4 &I
http:// www.nct-testing.cn




Lithium Battery Drop Test Report

Package 1U%%: (##i5)

R

Important Notice

1. The test report is invalid without the official stamp of NCT.
AR EFE NCT m & L2

2. Nobody is allowed to photocopy or partly photocopy this test report without written permission of
NCT.
&£ NCT BEHFEZ, DEEHISME S AR5 .

3. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
ARG HBERMAEN FRA. RERAZL T,

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

BEREL. Zf. HE. BHE. & MR RBEmis Brak.
5. Objections to the test report must be submitted to NCT within 15 days.
MIMEHEE RV M TWEIIREZ Bk 15 AR RAAERT .
6. The test report is valid for the tested samples only.
ARG PO R il R
7. The Chinese contents in this report are only for reference.

AR EH IR TNFENLSH .

******End Of Report ﬁ%%ﬂi******
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